DEPARTMENT OF ENVIRONMENTAL
& ENGINEERING SERVICES

July 30, 2020

Nicholas Vitani, P.G.

Section Leader, Water Use Bureau

Lower East Coast and Central Florida Permitting
South Florida Water Management District

3301 Gun Club Road

West Palm Beach, FL 33406

RE: City of Lauderhill Consumptive Water Use Permit 06-00129W
Letter Modification Request - Limiting Condition 28

Dear Mr. Vitani:

The City of Lauderhill (Lauderhill) recently completed an Alternate Water Supply Update Report
including consumptive use projections for Lauderhill thru 2040. The report presented the future
flow projections for Lauderhill and compared them to the water use allocations in the City’s
existing consumptive use permit.
[...]
Environmental Services and the State of Florida Department of Transportation — Toll
Booth. Figure 2-1 outlines the portion of the City of Lauderhill that is serviced by the
City of Fort Lauderdale, which covers approximately 35 acres (0.06 sq mi).

o City of Lauderhill
2-2 o 10-Year Water Supply Facilities Work Plan NB\ILRCI\%L A
[l o 4900008




Section 2
Characterization of the City of Lauderhill

Scale: 1:55,000

0 02505 1 15 2M'l
Ies
Tamarac 1
— W
—
= ¥
Tamarac 2 908
1 e ®
4] 3
iy A
o
5 A2
|
L 2N
ipe Diameter (inches) - :
Broward Count
> 10 inches 1 = J y
| Em——) e r
i 8 8 Broward County 2
14 - : : N g 1 b1 —
City of Sunrise ™ ®
F s -
Municipalities City of Plantation [T | :
- DAVIE = o
esoooeoe @
I FoRT LAUDERDALE Legend cececesd
I LsuperDALE LaKES ] o 0660003
- :I Lauderhill Jurisdiction UL G
MARGATE e0o0 000
B normH Lauperoate ||| City of Lauderhill Svc. Area seoefn
[ ____ OAKLAND PARK . 2 MG Storage Tank
= PLANTATION - Water Treatment Plant
POMPANO BEACH
Emergency Interconnects
B sovwise Pl Emergency
[ 1amarac E Broward County District 1A

[ unincorpPoRATED E:l City of Ft. Lauderdale Svc. Area

Figure 2-1: Service Areas Covering the City of Lauderhill’s Jurisdiction

City of Lauderhill '
N‘)AIIRC&L A 10-Year Water Supply Facilities Work Plan a 2-3
4900008 T




Section 2
Characterization of the City of Lauderhill

Legend

[ city of Lauderhil

:l Broward District Areas
- BCWWS Large User
E City of Ft. Lauderdale Svc. Area

Broward Municipalities

~ 9
| a 1"" = e,
Wia
| |
| W
e N |

- e = <RI \.pi§uictSB:| L | 7

= == A ) o

! — 0 125 25 5 75 10
Miles

Source: 2004 Broward County 10-Year Water Supply Facilities Work Plan and City of Fort Lauderdale
GIS Directory

Figure 2-2: BCWWS District Service Areas and the City of Fort Lauderdale Service Area

City of Lauderhill

2-4 _@ 10-Year Water Supply Facilities Work Plan NWRC&L
i 4900008




Section 2
Characterization of the City of Lauderhill

2.3. Self-Supplied Properties

Some of the homes, businesses, and recreational open spaces in the City are self-supplied
for landscape irrigation. Those with large irrigation demand such as golf courses, schools,
private developments, and parks can potentially be the most cost-effective to serve with
reclaimed water, which is wastewater that has been treated to high enough standards such
that it is safe to use for irrigation. On the other hand, scattered single and multi-family
residential homes with lawns requiring irrigation may be the least cost effective to serve
depending on their proximity to a reclaimed water system. Commercial establishments
using potable water for cooling and other applications can also be potentially served with
a cost-effective reclaimed water system.

Properties with water use permits issued by the South Florida Water Management District
(SFWMD) for landscape irrigation within the City of Lauderhill include golf courses,
parks, schools, and apartment or multi-family complexes. Figure 2-3 shows the locations
of these properties, with those covering more than 20 acres labeled by project name.
These users are important to consider when doing utility planning because of the
potential for the use of reclaimed water for irrigation.

City of Lauderhill P
N\JAI%QCIEJ)IL A 10-Year Water Supply Facilities Work Plan o 2-5
4900008 1|1




Section 2
Characterization of the City of Lauderhill

|| Lauderhill Jurisdiction

Broward County Permits

iles eSS

Figure 2-3: Water Permits in the Cty of Lauderhill’s risdict

| = City of Lauderhill
- 10-Year Water Supply Facilities Work Plan Al%lcfgl_
L 4900008




Section 2
Characterization of the City of Lauderhill

2.4. Raw Water Supply

The Biscayne Aquifer is the primary traditional source of fresh water to residents of the
City and Broward County overall. In 1979, it was designated as a Sole Source Aquifer
by the U.S. Environmental Protection Agency. Recently, the SFWMD determined that
this traditional water supply source will not be sufficient to meet the demands of the
growing population and the needs of the environment, agriculture and industry over the
next 20 years. Efficient management of existing water resources will need to be
optimized in order to delay and reduce the need for the development of alternative
resources such as the Floridan Aquifer.

The Biscayne Aquifer is a water supply of high quality, while the Floridan Aquifer, a
much deeper source of water, is brackish (mixture of salt and freshwater) and requires a
higher level of treatment. Groundwater from the Floridan Aquifer is not currently being
utilized to service any area of the City. Figure 2-4 illustrates the typical geologic
formations crossing the Biscayne and Floridan Aquifers.

BISCAYNE ot FLORIDAN
o 7 I Pl .
Ye ez il W
100~ gg N = yrwsl}| gg - 100
w0 28 s | G 28 | 00
a< FORMATION EL
3!00 | |g§ -—Tq_——.._l.e...,. 8003
i =1 <
€ 400~ o 'yg = J==F=J=<F L 400 &
3 ws § i) = = = e 2 2
om‘s: | [0 “-Y‘J‘T"'T*‘F"l""-‘"f‘_" g ~800
2 |82]| ¥ | 2|8 RS ETSy Ay 9| %
Sem 82| & | E e o0 3
B2 2 2|1 B Pl 3
% mo- b | | B | & =T g -—mo§
o =5 < el 8 B
k s00- 1 {""{:v::-"v - 800 '\I-J
[ —_— —
£ 900 | ""i'l'{ { 900 g,
Ewou ! g SUWANNE : g [ 1uoo§
o R LIMESTONE g, u
100 Qg | ¢ e S L1100
g3y 5 TN S |E3
12007 W | M| AVONPARK (] . 1 ] Apsrae—— It 3 L
& | 8 |rormamon| A | O
18004 5 fjila ] 3 F130

Figure 2-4: Biscayne and Floridan Aquifers

Biscayne and Floridan Aquifer withdrawal wells for the City of Lauderhill, BCWWS
District 1 and the City of Fort Lauderdale are listed in Table 2-1. Figures 2-5, 2-6 and 2-
7 represent maps of these wellfield locations.

City of Lauderhill o
%%&L A 10-Year Water Supply Facilities Work Plan é'-:’ 2-7
4900008 iy




Section 2

Characterization of the City of Lauderhill

Table 2-1. Biscayne Aquifer and Floridan Aquifer Withdrawal Wells

Groundwater Number of (.:asing Depth of Pumping Capacity Casing
Source Well ID Wells Diameter il (ft) (gpm) Depth (t)
(inches)
Existing Biscayne Wells
City of Lauderhill Wellfield 6
Biscayne 3 1 12 154 1000 80
Biscayne 4 1 12 154 1500 80
Biscayne 5 1 24 115 2800 80
Biscayne 6 1 24 121 2800 80
Biscayne 7 1 24 142 2800 80
Biscayne 8 1 24 110 2400 82
BCWWS District 1 Wellfield 9
Biscayne 1 1 12 100 1100 89
Biscayne 2 1 12 100 1150 70
Biscayne 3 1 12 100 1150 76
Biscayne 4 1 12 100 1200 72
Biscayne 5 1 20 94 2100 84
Biscayne 6 1 20 100 2100 69
Biscayne 7 1 20 100 2100 69
Biscayne 8 1 12 135 2700 75
Biscayne 9 1 12 147 2700 82
City of Fort Lauderdale
Prospect Wellfield 29
Biscayne 2> ad 3049, 29 N/A N/A 2100 N/A
Dixie Wellfield 8
Biscayne 1-8 8 N/A N/A N/A N/A
TOTAL Biscayne Existing 52
Proposed Floridan Wells
City of Lauderhill Wellfield 4
Floridan F-1 1 TBD TBD TBD TBD
Floridan F-2 1 TBD TBD TBD TBD
Fioridan F-3 1 TBD TBD TBD TBD
Floridan F-4 1 TBD TBD TBD TBD
BCWWS District 1 Wellfield 4
Floridan F-1 1 16 1200 1389 1000
Floridan F-2 1 16 1200 1389 1000
Floridan F-3 1 16 1200 1389 1000
Floridan F-4 1 16 1200 1389 1000
TOTAL Floridan Proposed 8
Sources: City of Lauderhill Water Use Permit issued by the SFWMD on August 11, 2004
BCWWS District 1 Water Use Permit application issued by the SFWMD on December 13, 2001
Draft City of Fort Lauderdale 10-year Water Supply Facilities Work Plan (March 2008)

City of Lauderhill
10-Year Water Supply Facilities Work Plan
4900008

ALCOLM
IRNIE



Section 2
Characterization of the City of Lauderhill

Broward County

City of Lauderhill WTP
and surrounding area

MiLcowm -
PIRNIC -

Figure 2-5: City of Lauderhill Well Locations

Source: 2004 Broward County 10-Year Water Supply Facilities Work Plan
Figure 2-6: BCWWS District 1A Well Locations

City of Lauderhili 1
"’\fikcﬁL A 10-Year Water Supply Facilities Work Plan ;* 2-9
4900008 M




Section 2
Characterization of the City of Lauderhill

WENAE RO '&’
MCWNAR Bl .
A 2 g -
E 5
g ‘ ]
51 E AL VD \ 3
— il g 5 o g s
ph | g i 2 -
| waimelds g A ® L C
#  Pesle-Ditle ‘ a E " QRRGAND PARIK BLY , {
#  Prospes! =
] 8 T T
i t
AN Pumary Watermaing 3
o ceranend % sunmss & v '
Broward ¥ BLYD :?,;
I 1 -
BAOWARD BLVD 3
L -
L)
PETENS RD <t | b
[Pk 5 36 17TH BY
=
Nova o g r
Fags DR

L] | 2 3 4 S Mles
o — ]

Source: 2004 Broward County 10-Year Water Supply Facilities Work Plan
Figure 2-7: City of Fort Lauderdale Wellfield Locations

2.41. Water Availability Rule

The current Biscayne annual average raw water allocation for the City of Lauderhill is
8.14 mgd under Water Use Permit (WUP) No. 06-00129-W. Due to changing weather
patterns and increased demand on water resources in South Florida, the SFWMD has
taken action to protect the region’s water supply. The Water Availability Rule,
promulgated in 2007, will limit the raw water withdrawals from the Biscayne Aquifer to
a base condition water use defined as the maximum running average withdrawal of any
12-month period in the five years preceding April 1, 2006. Based on the City’s raw water
pumping reports for 2001 through 2006, the base condition water use is 7.70 mgd
occurring between April 2002 and March 2003. Therefore, it is anticipated that the
annual allocation in the City’s new WUP will be no less than approximately 7.70 mgd.
Please see Appendix A for a brief characterization of the City’s historic raw water
consumption.

2.5. Treatment Facilities

The jurisdiction of the City of Lauderhill is served by three water utilities: the City’s
own Utility, BCWWS District 1, and the City of Fort Lauderdale. Below are descriptions
of these three utilities as they pertain to the City of Lauderhill, with a summary of the
WTP characteristics in Table 2-3.

- City of Lauderhill
2-10 .-m 10-Year Water Supply Facilities Work Plan %IRCI'S])IL
Ll 4900008




Section 2
Characterization of the City of Lauderhill

2.5.1. City of Lauderhill WTP

The City owns and operates a WTP located at 2101 NW 49 Avenue which serves
approximately 55,000 users and in 2007 provided 6.67 mgd of water service within the
City limits. While the rated capacity of the WTP is 16 mgd, the City’s current WUP
limits its raw water withdrawals to an annual average of 8.14 mgd (as mentioned above)
with a maximum monthly withdrawal of 282 million gallons per month (MGM). The
water drawn from the six active Biscayne Aquifer wells is treated using a lime softening
process which consists of pre-chlorination, softening in two Accelator units, pre-filtration
chlorination, gravity filtration in two Greenleaf filtration units (with four sections each),
fluoridation in an approximately 53,000 gallon clearwell, storage in two 3-million gallon
(MG) tanks, and additional chlorination just prior to pumping to the distribution system.

The distribution system consists of approximately 125 miles of pipe along with one 2-
MG ground storage tank and booster station located on Oakland Park Boulevard.
Including the two storage tanks at the WTP and the clearwell, the City has a total of just
over 8 MG of storage capacity.

2.5.2. BCWWS District 1 WTP

BCWWS District 1 water is treated at the District 1 WTP prior to distribution to retail
customers. The District 1 WTP is located at 3701 North State Road 7, Lauderdale Lakes,
FL and was established in 1960 with a treatment capacity of 3.0 mgd, expanded to 10.5
mgd in 1979, and brought to its current design capacity of 16.0 mgd in 1994. The plant
uses upflow clarifiers and multimedia filtration to provide lime softening of the raw water
inflows from the District 1 wellfield.

The existing District 1 wellfield is comprised of nine wells, all of which are currently in
service. The total design capacity of the wellfield is approximately 23.5 mgd with a firm
capacity of 19.6 mgd with the largest unit out of service.

The County’s current WUP is currently being renewed. Based on the historically derived
“base condition water use” the anticipated maximum monthly and average annual daily
withdrawals from the Biscayne Aquifer are 317.9 MGM and 9.5 mgd, respectively. A
temporary permit for an allocation of 357 MGM maximum month and 10.9 mgd average
annual day has been requested for this source for the next five years (until 2013).

District 1 has two finished water storage facilities at the WTP site and four at remote
locations. The total storage capacity is 5.6 MG, plus an additional clearwell volume of
0.65 million gallons. The District 1 water distribution system contains approximately
212 miles of pipe, and is illustrated in Figure 2-8. Currently, there are no reclaimed
water facilities in the District 1 service area. BCWWS entered into a sales agreement
with the City of Plantation under which the City provides potable water for resale to
County customers in the Broadview Park portion of District 1 on a continuing basis.

City of Lauderhill o
Nﬁ'{%ﬁ" A 10-Year Water Supply Facilities Work Plan é‘-—’ 2-11
4900008 WIS




Section 2
Characterization of the City of Lauderhill

Based on the population projections provided by the Broward County Urban Planning
and Redevelopment Department (BCUPRD), the City of Lauderhill population served by
BCWWS District 1 will increase from 9,952 in 2006 to 12,455 in 2030. The 2007
Broward County 10-Year Water Work Plan provides per capita consumptions for District
1 during the planning horizon. Based on the population growth and estimated per capita
demand, the associated flow will increase from 1.10 mgd in 2006 to 1.43 mgd in 2030.
Table 2-2 tabulates these projections in five-year intervals. Please see Section 4.3.3 for a
discussion of these projections as they relate to the City.

Table 2-2.
City of Lauderhill Population Served by BCWWS District 1 and Associated
Flow Projections

Year | Population’ é::, rw:lofzce;:tg?%a‘:lg
2006 9,252 1.10
2010 9,712 1.13
2015 10,063 1.18
2020 10,853 1.26
2025 11,809 1.36
2030 12,455 1.43

1. Population estimates by Malcolm Pirnie based on the
BCURPD TAZ projections.

2. Flow calculated by multiplying the population by the per
capita consumption implied in the BCWWS 10-Year
Water Work Plan.

The adequacy of the BCWWS District 1 to supply the area including the City of
Lauderhill is implicitly ensured in the 2007 BCWWS 10-Year Water Supply Facilities
Work Plan, where the appropriate capital expansions are identified to meet the overall
BCWWS District 1 water demand of 14.1 mgd annual average daily flow and 19.2 mgd
maximum-day flow.

BCWWS has elected to use the Floridan Aquifer as its alternative source of supply to
provide the additional water supply required to meet demands over the planning horizon.
BCWWS District 1 will need 1.6-mgd and 4.6-mgd Floridan raw water flows by 2013
and 2030, correspondingly. BCWWS District 1 capacity expansion projects and efforts
are summarized as follows:

BCWWS plans to construct a treatment plant that uses Floridan raw water at the
existing District 1 treatment site. The first phase of the treatment plant and source
system will be designed to produce a minimum 4.5-mgd maximum-day flow —
expandable to a minimum of 5.5 mgd. Floridan wells with an annual average daily
withdrawal of 4.1 mgd will be required for the first phase. The plant expansion will
require an additional 0.9 mgd of annual average daily withdrawal. BCWWS has a

— City of Lauderhill 3
212 _'..@ 10-Year Water Supply Facilities Work Plan M A|lRCf\?|L
e 4900008




Section 2
Characterization of the City of Lauderhill

$46.3 million project in its five-year capital improvement program to provide the
required first phase of the Floridan Aquifer production capacity.

® BCWWS will continue to pursue demand reduction practices. Such practices will not
impact the sizing of the initial Floridan Aquifer project but may delay the need for the
subsequent expansion.

® BCWWS is a member of a regional water supply working group investigating other
possible alternative water sources. Currently, a feasibility study is being undertaken
on a project that could have significant multi-jurisdictional benefits as a future
alternative water source. The project known as the “Sub-Regional Lower East Coast
Water Supply Solution” would utilize a reservoir created from a rock mining
operation in northern Palm Beach County. This reservoir is known as the “Western